
SECTION
TITLE DESCRIPTION

FIA 

TYPE
QUANITITY Per 

Location

QTY 

Ordered
 2021 List Price  TOTAL COST

Page 1 SECTION 1.1  CHASSIS MONOCOQUE

1 CCF4‐01‐9001 Monocoque Kit 16,945.73$              ‐$                          

2 CCF4‐01‐040A_6 ROLL HOOP 1 1 934.94$                    ‐$                          

3 CCF4‐13‐001 BATTERY TRAY 1 1 291.84$                    ‐$                          

4 CCF4‐13‐002 BATTERY TRAY CAP 1 1 40.59$                      ‐$                          

5 MS21042‐3 JETNUT 10‐32 1 4 0.54$                        ‐$                          

6 AN960‐10L WASHER‐THIN‐10‐32 1 16 0.15$                        ‐$                          

7 SHCS10‐32x0.5 3 2 0.21$                        ‐$                          

8 CCF4‐03‐013 FRONT ROCKER POST 1 2 298.24$                    ‐$                          

9 CCSS‐14‐004_3 SHOULDER BELT NUT PLATE 1 2 17.20$                      ‐$                          

10 CCSS‐02‐004 SWITCH PANEL RH 1 1 140.79$                    ‐$                          

11 CCSS‐02‐005 SWITCH PANEL LH 1 1 140.79$                    ‐$                          

12 CCF4‐01‐9002 MOUNT CHASSIS NOSEBOX KIT 4 51.21$                      ‐$                          

13 CCF4‐01‐029 BUSH THREADED MOUNT CHASSIS NOSEBOX 1 4 20.88$                      ‐$                          

14 CCF4‐01‐006_2 EXCLUDE FROM PB  (With Bushes CCF4‐01‐9002) 1 4 30.33$                      ‐$                          

CCSS‐05‐001_3 CLEVIS WISHBONE INNER  CHASSIS 1 23.03$                      ‐$                          

13 SHCS3/8‐24x1.00 3 2 0.79$                        ‐$                          

28 CCF4‐15‐034 LH JOGGLE STRIP SIDEPOD LH 1 1 147.90$                    ‐$                          

28 CCF4‐15‐034 RH JOGGLE STRIP SIDEPOD RH 1 1 147.90$                    ‐$                          

CCF4-15-036 REINFORCEMENT PLATE SIDEPOD FRONT 1 1 9.47$                        ‐$                          

46 CCF4‐01‐029 A BUSH THREADED MOUNT CHASSIS NOSEBOX 1 4 20.88$                      ‐$                          

53 CCF4‐01‐028_3 ROLL STRUCTURE FORWARD  CHASSIS  1 1 96.92$                      ‐$                          

62 MS21042‐4 JETNUT 1/4‐28 1 38 0.51$                        ‐$                          

63 AN960‐416L WASHER THIN 1/4 1 58 0.15$                        ‐$                          

64 SHCS1/4‐28x1.75 3 22 0.80$                        ‐$                          

69 AN960‐10L WASHER THIN 10‐32 1 20 0.15$                        ‐$                          

75 CCF4‐14‐008 PANEL INTRUSION FRONT 2018 1 1 2,372.82$                ‐$                          

78 SCHS10‐32x1.50 1 6 0.37$                        ‐$                          

79 MS21042‐3 JETNUT 10‐32 1 6 0.54$                        ‐$                          

80 CCSS‐03‐009 BUSH CLEVIS SUSPENSION 1 8 8.16$                        ‐$                          

81 HCS1/4‐28x1.50 3 2 0.35$                        ‐$                          

82 AN960‐416L WASHER THIN 1/4 1 4 0.15$                        ‐$                          

CCF4‐14‐002 MOUNT ADR 1 1 30.05$                      ‐$                          

84 CCF4‐14‐010 PLATE INTRUSION FRONT  1 1 80.60$                      ‐$                          

86 SHCS1/4‐20x1.25 3 2 0.46$                        ‐$                          

87 CCF4‐03‐061_2 MOUNT DAMPER FRONT 1 2 49.31$                      ‐$                          

88 CCSS‐02‐007 SEAT PIN LOCATOR 1 2 9.14$                        ‐$                          

CCF4‐01‐022_3 SEATBACK CLOSEOUT PANEL 1 1 743.74$                    ‐$                          

Total Section Cost ‐$                          

Page 2 SECTION 1.1  CHASSIS MONOCOQUE

47 CCF4‐06‐005 MOUNTING CHASSIS SUMP FRONT LH 1 1 106.58$                    ‐$                          

48 CCF4‐06‐006 MOUNTING CHASSIS SUMP FRONT RH 1 1 106.58$                    ‐$                          

52 CCF4‐15‐010 MOUNT FLOOR MID 1 2 34.32$                      ‐$                          

57 CCF4‐15‐027  MOUNT ENGINE COVER 1 2 50.88$                      ‐$                          

59 CCSS‐02‐007 SEAT PIN LOCATOR 1 2 9.14$                        ‐$                          

62 MS21042‐4 JETNUT 1/4‐28 1 14 0.51$                        ‐$                          

63 AN960‐416L WASHER‐THIN‐1/4 1 58 0.15$                        ‐$                          

66 SHCSM10‐1.5x30 3 8 0.61$                        ‐$                          

67 AN960‐616L WASHER‐THIN‐3/8 1 6 0.15$                        ‐$                          

68 SHCS10‐32x0.50 3 4 0.21$                        ‐$                          

69 AN960‐10L WASHER‐THIN‐10‐32 1 20 0.15$                        ‐$                          

70 FHCS1/4‐28x1 1 14 0.43$                        ‐$                          

72 SHCS10‐32x1.0 3 4 0.26$                        ‐$                          

73 BHCS8‐32x.375 3 4 0.21$                        ‐$                          

76 MS21042‐3 JETNUT 10‐32 1 4 0.54$                        ‐$                          

82 CCF4‐11‐010 MOUNT BRACKET HEADER TANK  1 1 35.53$                      ‐$                          

87 01‐5000CSZN/YP PROTEX HOOK 1 2 2.46$                        ‐$                          

88 AN960‐516L WASHER‐THIN‐5/16 1 2 0.15$                        ‐$                          

89 SHCSM8x1.25x20 3 2 0.51$                        ‐$                          

Total Section Cost ‐$                          

Page 3 SECTION 2.1 LH‐RH FRONT WHEEL MOUNTING

CCF4‐03‐9001 FRONT UPRIGHT KIT 1,038.03$                ‐$                          

1 HNL93/416 NUT‐LOCK FRONT HUB  1 1 6.60$                        ‐$                          

2 CCF4‐03‐005 STUD CLAMP HUB FRONT 1 1 43.42$                      ‐$                          

F4 SPARE PARTS LIST ‐ 2021 PRICING                                PARTS IN RED ITALICS ARE PARTS WITHIN KIT

SECTION 1. CHASSIS

SECTION 2. FRONT SUSPENSION



3 9712K880 WASHER FRONT HUB BELLEVILLE 1 2 3.15$                        ‐$                          

29 STAR BOLT INCLUDED WITH FRONT BEARING 1 3 ‐$                           ‐$                          

5 OP‐WB‐11089 BEARING WHEEL WITH SENSOR 1 1 193.93$                    ‐$                          

6 CCF4‐03‐031 WASHER STUB AXLE FRONT 1 1 18.42$                      ‐$                          

7 CCF4‐03‐006 PEG DRIVE 1 4 17.04$                      ‐$                          

8 CCF4‐03‐032 WASHER OUTER STUB AXLE FRONT 1 1 18.77$                      ‐$                          

10 CCF4‐03‐001  UPRIGHT‐BARE 1 1 685.58$                    ‐$                          

12 CCF4‐03‐046‐125 0.125 FRONT CAMBER SHIM  1 8 5.48$                        ‐$                          

FRONT CAMBER SHIMS (SEE OPTIONS) ‐$                           ‐$                          

13 CCF4‐03‐081_3 STEERING ARM LH  1 1 222.38$                    ‐$                          

CCF4‐03‐082_3 STEERING ARM RH  1 1 222.38$                    ‐$                          

22 SHCS3/8‐24x2 3 2 1.16$                        ‐$                          

23 MS21042‐6 JETNUT  3/8‐24 1 3 1.02$                        ‐$                          

24 AN960‐616L WASHER THIN  3/8 1 6 0.15$                        ‐$                          

25 SHCS3/8‐24x1.25 3 2 0.38$                        ‐$                          

26 NAS1307‐50 BOLT HEX 7/16‐20 1 1 20.50$                      ‐$                          

27 AN960‐716L WASHER THIN 7/16 1 2 0.15$                        ‐$                          

28 MS21042‐7 JETNUT 7/16 ‐20 1 1 5.38$                        ‐$                          

31 CCF4‐03‐079  MOUNT TETHER UPRIGHT 1 1 95.64$                      ‐$                          

32 AN960‐616L WASHER THIN  3/8 1 1 0.15$                        ‐$                          

34 98335A065 WHEEL CLIP 1 1 3.71$                        ‐$                          

35 USF4 6kJ TETHER  TETHER WHEEL USF4 762MM OAL 1 1 161.81$                    ‐$                          

37 CCF4‐05‐065 WASHER WHEEL 2.7 1 1 32.81$                      ‐$                          

Total Section Cost ‐$                          

Page 4 SECTION 2.2 FRONT TOP WISHBONE

CCF4‐03‐9003 FRONT TOP WISHBONE KIT 379.15$                    ‐$                          

1 XAM‐6T ROD END 3/8 BORE x 7/16‐20 RH MALE 1 2 34.80$                      ‐$                          

7 CCF4‐03‐007_2 FTWB  1 1 ‐$                           ‐$                          

10 AN316‐7‐R JAM NUT RH ‐ 7/16‐20 1 2 1.02$                        ‐$                          

19 PWB‐8TG BEARING ‐ SPHERICAL ‐ 1/2 ‐ WIDE TRACKED STAKED 1 1 44.21$                      ‐$                          

11 CCSS‐03‐007 TOP HAT BUSH  1 2 3.17$                        ‐$                          

12 CCF4‐03‐055_2 INSERT OUTER FTWB Rev 2 1 2 6.72$                        ‐$                          

13 MS21042‐4 JETNUT 1/4‐28 1 2 0.51$                        ‐$                          

14 MS21042‐5 JETNUT 5/16‐24 1 1 1.02$                        ‐$                          

16 AN960‐516 WASHER THICK 5/16 1 1 0.15$                        ‐$                          

17 NAS1304‐17 HEX BOLT 1/4 UNF x 1.49 1 2 1.52$                        ‐$                          

18 NAS6605‐26 (1305‐26) NAS BOLT 5/16‐24x1.625 1 1 3.34$                        ‐$                          

Total Section Cost ‐$                          

Page 5 SECTION 2.3 LH‐RH FRONT LOWER WISHBONE

CCF4‐03‐9004 FRONT LOWER WISHBONE LH KIT 610.84$                    ‐$                          

CCF4‐03‐9005 FRONT LOWER WISHBONE RH KIT 610.84$                    ‐$                          

1 CCF4‐03‐015  FLWB LH   1 1 610.84$                    ‐$                          

2 CCF4‐03‐016  FLWB RH   1 1 610.84$                    ‐$                          

38 XAM‐6T ROD END 3/8 BORE x 7/16‐20 RH MALE 1 2 34.80$                      ‐$                          

41 AN316‐7‐R JAM NUT ‐ RH ‐ 7/16‐20 1 2 1.02$                        ‐$                          

42 HAB‐8T BEARING SPHERICAL   1 2 44.50$                      ‐$                          

43 WHM‐112 RING SMALLEY RETAINING 1 2 1.07$                        ‐$                          

15 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 4 0.15$                        ‐$                          

17 MS21042‐4 JETNUT 1/4‐28 1 2 0.51$                        ‐$                          

23 MS21042‐6 JETNUT   3/8‐24 1 1 1.02$                        ‐$                          

24 AN960‐616L WASHER THIN  3/8 1 2 0.15$                        ‐$                          

26 NAS1307‐50 BOLT HEX 7/16‐20 1 1 20.50$                      ‐$                          

27 AN960‐716L WASHER THIN 7/16 1 2 0.15$                        ‐$                          

28 MS21042‐7 JETNUT 7/16 ‐20 1 1 5.38$                        ‐$                          

35 USF4 6kJ TETHER  TETHER WHEEL USF4 762MM OAL 1 1 161.81$                    ‐$                          

44 CCF4‐03‐021_3 INSERT OUTER FWD FLWB  1 1 7.40$                        ‐$                          

45 CCF4‐03‐022_3 INSERT OUTER RWD FLWB  1 1 7.40$                        ‐$                          

62 CCF4‐01‐056 SHEAR PLATE MOUNT FLWB 1 1 11.71$                      ‐$                          

63 CCF4‐01‐057  INSERT A MOUNT FLWB 1 1 13.10$                      ‐$                          

64 CCF4‐01‐058 INSERT B MOUNT FLWB 1 2 14.66$                      ‐$                          

65 CCF4‐01‐059 INSERT SHEAR PLATE MOUNT FLWB 1 1 5.98$                        ‐$                          

78 NAS6606‐44 1 1 9.14$                        ‐$                          

Total Section Cost ‐$                          

Page 6 SECTION 2.4 ROCKERS (F/R)

CCF4‐03‐9009 LH FRONT ROCKER KIT 340.81$                    ‐$                          

CCF4‐03‐9010 RH FRONT ROCKER KIT 340.81$                    ‐$                          

CCF4‐05‐9011 LH REAR ROCKER KIT 339.18$                    ‐$                          

CCF4‐05‐9012 RH REAR ROCKER KIT 339.18$                    ‐$                          

4 CCF4‐03‐070L_2 ROCKER FRONT LH 1 1 340.81$                    ‐$                          



CCF4‐03‐070R_2 ROCKER FRONT RH 1 1 340.81$                    ‐$                          

CCF4‐05‐020 ROCKER REAR LH 1 1 339.18$                    ‐$                          

CCF4‐05‐021 ROCKER REAR RH 1 1 339.18$                    ‐$                          

6 NKI30/20‐TV BEARING 30mm ID ‐ 45mm OD ‐ 20mm 1 1 43.52$                      ‐$                          

12 98455A122 Internal Retaining Ring for 22mm ID 1 1 0.54$                        ‐$                          

13 98455A141  Internal Retaining Ring for 45mm ID 1 1 0.52$                        ‐$                          

5 5972K501 BALL BEARING, 8mm SHAFT DIAMETER, 22mm od 1 1 10.01$                      ‐$                          

10 SHCS5/16‐24x3 3 1 1.98$                        ‐$                          

11 36254000 JAM NUT ‐ Hex ‐ 5/16‐24 ‐ Zinc 1 1 0.51$                        ‐$                          

14 CCF4‐03‐060 WASHER POST ROCKER 1 1 20.69$                      ‐$                          

15 MS21042‐5 JETNUT 5/16‐24 1 1 1.02$                        ‐$                          

Total Section Cost ‐$                          

Page 7 SECTION 2.5 FRONT PUSHROD

CCF4‐03‐9006 FRONT PUSH ROD KIT 291.69$                    ‐$                          

9 CCF4‐03‐025_2 PUSHROD FRONT  1 1 291.69$                    ‐$                          

1 XAM‐6T ROD END  1 2 34.80$                      ‐$                          

5 CCSS‐03‐049 ADJUSTER PUSHROD  1 1 33.75$                      ‐$                          

7 AN316‐7‐R JAM NUT ‐ RH ‐ 7/16‐20 1 2 1.02$                        ‐$                          

8 CCSS‐03‐062 JAM NUT ‐ LH‐PUSHROD 1 1 11.94$                      ‐$                          

10 CCSS‐03‐007 TOP HAT BUSH 1 4 3.17$                        ‐$                          

11 NAS1304‐14 1 2 4.95$                        ‐$                          

12 MS21042‐4 JETNUT 1/4‐28 1 2 0.51$                        ‐$                          

13 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 4 0.15$                        ‐$                          

Total Section Cost ‐$                          

Page 8 SECTION 2.6 FRONT TOE LINK

CCF4‐03‐9007 FRONT TOE LINK KIT 177.76$                    ‐$                          

1 CCF4‐03‐028 TOE LINK 1 1 177.76$                    ‐$                          

4 XAM‐6T ROD END  1 1 34.80$                      ‐$                          

8 AN316‐7‐R JAM NUT ‐ RH ‐ 7/16‐20 1 1 1.02$                        ‐$                          

5 MS21042‐4 JETNUT 1/4‐28  1 1 0.51$                        ‐$                          

6 CCF4‐04‐018 SPACER STEERING ARM TOE LINK 1 2 7.41$                        ‐$                          

7 NAS1304‐27 1 1 2.57$                        ‐$                          

9 CCSS‐03‐007 TOP HAT BUSH  1 2 3.17$                        ‐$                          

11 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 1 0.15$                        ‐$                          

Total Section Cost ‐$                          

Page 9 SECTION 2.7 FRONT ANTI ROLL BAR

CCF4‐03‐9008 FRONT DROP LINK KIT 152.16$                    ‐$                          

1 CCSS‐03‐069 DROP‐LINK‐FARB 1 1 152.16$                    ‐$                          

8 AN316‐7‐R JAM NUT ‐ RH ‐ 7/16‐20 1 1 1.02$                        ‐$                          

11 AN316‐7 L   JAM NUT ‐ LH ‐ 7/16‐20 1 1 1.02$                        ‐$                          

4 XAM‐6T ROD END 1 1 34.80$                      ‐$                          

12 XAB‐6T   ROD END LH THREAD  1 1 38.39$                      ‐$                          

5 MS21042‐4 JETNUT 1/4‐28 1 2 0.51$                        ‐$                          

6 NAS1304‐13 1 1 2.64$                        ‐$                          

7 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 4 0.15$                        ‐$                          

9 NAS1304‐14 1 1 4.95$                        ‐$                          

10 CCSS‐03‐007 TOP HAT BUSH 4 3.17$                        ‐$                          

SECTION 2.7 FRONT ANTI ROLL BAR

1 CCF4‐03‐002 FRONT ANTI ROLL BAR  1 1 291.12$                    ‐$                          

CCF4‐03‐9011 PILLOW BLOCK ARB KIT 132.46$                    ‐$                          

6 6002‐2RS1 AST ANTI ROLL BAR BEARINGS 1 2 22.69$                      ‐$                          

7 CCSS‐03‐066 A PILLOW BLOCK ARB (Exclude from PB List) 1 2 63.84$                      ‐$                          

8 AN960‐416 WASHER ‐ THICK ‐ 1/4 1 8 0.15$                        ‐$                          

9 MS21042‐4 JETNUT 1/4‐28 1 4 0.51$                        ‐$                          

10 SHCS1/4‐28x1.75 1 4 0.79$                        ‐$                          

Total Section Cost ‐$                          

Page 10 3.1 LH‐RH REAR WHEEL MOUNTING

CCF4‐05‐9001 REAR UPRIGHT KIT 931.30$                    ‐$                          

1 OP‐WB‐11088 BEARING WHEEL WITHOUT SENSOR REAR 1 1 188.76$                    ‐$                          

3 CCF4‐03‐001 UPRIGHT‐BARE 1 1 685.58$                    ‐$                          

17 HCS10.9M12x1.5x50 1 1 6.21$                        ‐$                          

CCF4‐05‐001 REAR DRIVE AXLE COMPLETE (See Page 22) 1 1 2,756.41$                ‐$                          

27 CCF4‐05‐067_3 AXLE REAR TRIPOD   (inc CCF4‐‐05‐081 Pin) 1 1 467.47$                    ‐$                          

28 CCF4‐05‐068_2 HOUSING TRIPOD OUTER  1 1 144.80$                    ‐$                          

29 CCF4‐05‐082 Snubber 2 ‐ Tripod ‐ Axle ‐ Rear ‐ FF 1 1 9.72$                        ‐$                          

30 CCF4‐05‐081 Pin ‐ Snubber ‐ Tripod ‐ Axle ‐ Rear ‐ FF 1 1 20.00$                      ‐$                          

32 AXLE NUT INCLUDED WITH CCF4‐05‐067_3 1 1 ‐$                           ‐$                          

SECTION 3. REAR SUSPENSION



4 CCF4‐05‐065 WASHER WHEEL 2.7 1 1 32.81$                      ‐$                          

5 HNL93/416 NUT‐LOCK FRONT HUB  1 1 6.60$                        ‐$                          

6 CCF4‐05‐064_2 DRIVE PEG REAR  1 4 16.87$                      ‐$                          

8 CCF4‐05‐050_2 CLEVIS REAR AL  1 1 168.68$                    ‐$                          

9 CCF4‐05‐062 CAMBER SHIM REAR (SEE OPTIONS) 1 4 10.31$                      ‐$                          

10 SHCSM10x1.5x35 3 2 0.66$                        ‐$                          

11 SHCS3/8‐24x2 3 4 1.16$                        ‐$                          

12 MS21042‐6 JETNUT   3/8‐24 1 2 1.02$                        ‐$                          

13 AN960‐616L WASHER ‐THIN‐ 3/8 1 3 0.15$                        ‐$                          

14 HCS5/16‐24x1.75 1 1 0.92$                        ‐$                          

15 AN960‐516 WASHER ‐ THICK ‐ 5/16 1 2 0.15$                        ‐$                          

16 MS21042‐5 JETNUT 5/16‐24 1 1 1.02$                        ‐$                          

18 NAS1307‐50 1 1 20.50$                      ‐$                          

19 AN960‐716L WASHER THIN 7/16 1 1 0.15$                        ‐$                          

20 MS21042‐7 JETNUT 7/16 ‐20 1 1 5.38$                        ‐$                          

21 CCF4‐03‐079 MOUNT TETHER UPRIGHT 1 1 95.64$                      ‐$                          

22 SHCS 3/8‐24x1.25 1 1 0.38$                        ‐$                          

23 AN960‐616L WASHER ‐THIN‐ 3/8 1 1 0.15$                        ‐$                          

24 98335A065 WHEEL CLIP 3/8‐ 5/8 2‐3/8 OAL 1 1 3.71$                        ‐$                          

25 USF4 6kJ TETHER TETHER ‐ WHEEL ‐ USF4‐ 762MM OAL 1 1 161.81$                    ‐$                          

31 275 SPRING 1 1 2.15$                        ‐$                          

Total Section Cost ‐$                          

Page 11 3.2 REAR TOP WISHBONE

CCF4‐05‐9003 REAR UPPER WISHBONE KIT 321.87$                    ‐$                          

10 CCF4‐05‐007 RTWB 1 1 321.87$                    ‐$                          

1 XAM‐6T ROD END  1 2 34.80$                      ‐$                          

6 AN316‐7‐R JAM NUT ‐ RH ‐ 7/16‐20 1 2 1.02$                        ‐$                          

* PWB‐8TG BEARING SPHERICAL  1/2 WIDE TRACKED STAKED 1 1 44.21$                      ‐$                          

8 CCF4‐05‐008 INSERT OUTER RTWB 1 2 3.81$                        ‐$                          

11 CCSS‐03‐007 BUSH 1 4 3.17$                        ‐$                          

15 NAS1304‐17 1 2 1.52$                        ‐$                          

16 MS21042‐4 JETNUT 1/4‐28 1 2 0.51$                        ‐$                          

17 HCS5/16‐24x1.75  1 1 0.79$                        ‐$                          

18 AN960‐516 WASHER THICK 5/16 1 2 0.15$                        ‐$                          

19 MS21042‐5 JETNUT  5/16‐24 1 1 1.02$                        ‐$                          

Total Section Cost ‐$                          

Page 12 3.3 LH‐RH REAR LOWER WISHBONE

CCF4‐05‐9004 REAR LOWER WISHBONE RH KIT 544.85$                    ‐$                          

CCF4‐05‐9005 REAR LOWER WISHBONE LH KIT 544.85$                    ‐$                          

8 CCF4‐05‐015 RLWB LH 1 1 544.85$                    ‐$                          

9 CCF4‐05‐016  RLWB RH 1 1 544.85$                    ‐$                          

1 XAM‐6T ROD END  1 2 34.80$                      ‐$                          

4 WHM‐112 SMALLEY RETAINING RING 1 2 1.07$                        ‐$                          

5 AN316‐7‐R JAM NUT ‐ RH ‐ 7/16‐20 1 2 1.02$                        ‐$                          

13 HAB‐8T SPHERICAL BRG 1 1 44.50$                      ‐$                          

14 CCF4‐03‐022_3 INSERT OUTER RWD FLWB  1 1 7.40$                        ‐$                          

15 CCF4‐03‐021_3 INSERT OUTER FWD FLWB  1 1 7.40$                        ‐$                          

16 CCSS‐03‐007 TOP HAT BUSH 1 4 3.17$                        ‐$                          

17 AN960‐716L WASHER THIN 7/16 1 2 0.15$                        ‐$                          

18 MS21042‐7 JETNUT 7/16 ‐20 1 1 5.38$                        ‐$                          

19 NAS1307‐50 1 1 20.50$                      ‐$                          

20 NAS1304‐17 1 2 1.52$                        ‐$                          

21 MS21042‐4 JETNUT 1/4‐28 1 2 0.51$                        ‐$                          

Total Section Cost ‐$                          

Page 13 3.4 REAR PUSH ROD

CCF4‐05‐9006 REAR PUSH ROD KIT 248.55$                    ‐$                          

9 CCF4‐05‐025_2 PUSH ROD REAR 1 1 248.55$                    ‐$                          

1 XAM‐6T ROD END  1 1 34.80$                      ‐$                          

XAB‐6T ROD END LH  1 1 38.39$                      ‐$                          

5 CCSS‐03‐049 ADJUSTER PUSH ROD  1 1 33.75$                      ‐$                          

7 AN316‐7‐R JAM NUT ‐ RH ‐ 7/16‐20 1 1 1.02$                        ‐$                          

15 AN316‐7 L JAM NUT ‐ LH ‐ 7/16‐20 1 1 1.02$                        ‐$                          

8 CCSS‐03‐062 JAM NUT ‐LH ‐PUSH ROD 1 1 11.94$                      ‐$                          

10 CCSS‐03‐007 TOP HAT BUSH 1 4 3.17$                        ‐$                          

11 NAS1304‐14 1 1 4.95$                        ‐$                          

12 MS21042‐4 JETNUT 1/4‐28 1 2 0.51$                        ‐$                          

13 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 4 0.15$                        ‐$                          

14 NAS1304‐14 1 1 4.95$                        ‐$                          

Total Section Cost ‐$                          

Page 14 3.5 REAR TOE LINK

CCF4‐05‐9007 REAR TOE LINK KIT 237.31$                    ‐$                          



1 XAM‐6T ROD END  1 1 37.89$                      ‐$                          

2 XAB‐6T ROD END LH  1 1 41.79$                      ‐$                          

4 CCF4‐05‐028  TOE LINK REAR 1 1 187.19$                    ‐$                          

7 AN316‐7‐R JAM NUT ‐ RH ‐ 7/16‐20 1 1 1.11$                        ‐$                          

8 AN316‐7‐L JAM NUT ‐ LH ‐ 7/16‐20 1 1 1.11$                        ‐$                          

9 CCSS‐03‐007 TOP HAT BUSH 1 2 3.45$                        ‐$                          

10 CCF4‐05‐030 INSERT OUTER TOE‐LINK REAR 1 2 5.40$                        ‐$                          

11 MS21042‐4 JETNUT 1/4‐28 1 1 0.55$                        ‐$                          

12 MS21042‐5 JETNUT 5/16‐24 1 1 1.11$                        ‐$                          

13 HCS5/16‐24x1.75 1 1 1.01$                        ‐$                          

14 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 2 0.17$                        ‐$                          

15 AN960‐516L WASHER ‐ THIN ‐ 5/16 1 2 0.17$                        ‐$                          

16 NAS1304‐14 1 1 5.39$                        ‐$                          

17 AN960‐516 WASHER THICK 5/16 1 3 0.17$                        ‐$                          

Total Section Cost ‐$                          

Page 15 3.6 REAR ANTI ROLL BAR

CCF4‐05‐9008 REAR DROP LINK KIT 145.41$                    ‐$                          

84 HXAM‐5T HIGH MISALIGNMENT ROD END 1 1 74.21$                      ‐$                          

87 CCF4‐05‐060 DROP LINK RARB 1 1 145.41$                    ‐$                          

88 XAB‐6T ROD END LH  1 1 41.79$                      ‐$                          

89 AN316‐7L JAM NUT ‐ LH ‐ 7/16‐20 1 1 1.11$                        ‐$                          

90 AN316‐7R JAM NUT ‐ RH ‐ 7/16‐20 1 1 1.11$                        ‐$                          

16 MS21042‐5 JETNUT 5/16‐24 1 1 1.11$                        ‐$                          

48 MS21042‐4 JETNUT 1/4‐28 1 1 0.55$                        ‐$                          

56 NAS1304‐14 1 1 5.39$                        ‐$                          

82 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 2 0.17$                        ‐$                          

83 AN960‐516L WASHER ‐ THIN ‐ 5/16 1 2 0.17$                        ‐$                          

91 CCSS‐03‐007 TOP HAT BUSH 1 2 3.45$                        ‐$                          

92 NAS1305‐16 1 1 2.41$                        ‐$                          

94 CCF4‐05‐089 REAR ANTI ROLL BAR 1 1 218.37$                    ‐$                          

CCF4‐05‐9010 MOUNT REAR ANTI ROLL BAR KIT 53.56$                      ‐$                          

96 CCF4‐05‐092 MOUNT RARB (EXCLUDE FROM PB LIST) 1 1 49.14$                      ‐$                          

98 6338K429 SLEEVE BEARING ‐ FLANGED ‐ 3/4 1 1 4.42$                        ‐$                          

97 CCF4‐05‐091_2 SPACER RARB 1 2 24.56$                      ‐$                          

99 SHCS1/4‐20x.625 3 4 0.29$                        ‐$                          

100 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 4 0.17$                        ‐$                          

Total Section Cost ‐$                          

Page 16 4.1 STEERING SYSTEM

C21‐610‐503‐01 STEERING RACK 1 2,037.41$                ‐$                          

CCF4‐04‐015_2 RACK STOP 1 11.11$                      ‐$                          

2 RDS‐072‐128‐25 WASHER BELLEVILLE 1 4 2.54$                        ‐$                          

8 A02‐619‐197‐00 CLAMP 1 4 40.57$                      ‐$                          

9 A11‐616‐101‐00‐A2 SOCKET  1 2 43.99$                      ‐$                          

10 A11‐616‐120‐00‐A3 SHOE 1 2 12.97$                      ‐$                          

11 A11‐616‐171‐00‐A2 BALL END ‐ LH  1 1 109.61$                    ‐$                          

21 SHCS1/4‐28x3.5 3 4 2.75$                        ‐$                          

22 MS21042‐6 JETNUT 3/8‐24 1 4 1.02$                        ‐$                          

23 AN960‐416 WASHER ‐ THICK ‐ 1/4 1 8 0.15$                        ‐$                          

STEERING COLUMN

24 CCF4‐04‐001_3 STRAIGHT COLUMN STEERING  1 1 838.21$                    ‐$                          

25 CCF4‐04‐011_3 MOUNT CHASSIS COLUMN LOWER  1 1 14.22$                      ‐$                          

26 BHCS1/4‐20x5/8 3 2 0.30$                        ‐$                          

27 MS21042‐4 JETNUT 1/4‐28 1 2 0.51$                        ‐$                          

28 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 4 0.15$                        ‐$                          

29 SHCS1/4‐28x1.25 3 2 0.17$                        ‐$                          

30 SHCS5/16‐24x1.75 3 1 0.79$                        ‐$                          

31 MS21042‐5 JETNUT 5/16‐24 1 1 1.02$                        ‐$                          

CCF4‐04‐9001 MOUNT UPPER COLUMN KIT 253.50$                    ‐$                          

32 CCSS‐04‐016 MOUNT UPPER COLUMN (Exclude from PB List) 1 1 253.50$                    ‐$                          

33 1071K18 BEARING ‐ SWIVEL ‐ JOINT 1 1 21.49$                      ‐$                          

34 AN960‐10L WASHER ‐ THIN ‐ 10‐32 1 2 0.15$                        ‐$                          

35 BHCS10‐32x.875 3 2 0.52$                        ‐$                          

36 MS21042‐3 JETNUT 10‐32 1 2 0.54$                        ‐$                          

Total Section Cost ‐$                          

Page 17 4.2 STEERING WHEEL ASSEMBLY

CCF4‐13‐9003 STEERING WHEEL KIT 2,025.18$                ‐$                          

34 CCF4‐04‐012A STEERING WHEEL 1 1 1,916.91$                ‐$                          

CCF4‐04‐016 SPACER PADDLE MOUNT 1 2 6.09$                        ‐$                          

CC574 MOUNT SHIFT PADDLE 1 2 45.76$                      ‐$                          

SECTION 4. STEERING



32 CC575 SHIFT PADDLE 1 2 56.42$                      ‐$                          

12 500 LDS3R DISPLAY 1 1 1,116.50$                ‐$                          

33 BHCS8‐32x.25 3 4 0.17$                        ‐$                          

35 RTQ1 STEERING QUICK RELEASE 1 1 160.40$                    ‐$                          

36 CCF4‐04‐013 STEERING WHEEL COVER 1 1 196.91$                    ‐$                          

37 CCF4‐04‐034 SPACER ‐ STEERING WHEEL .88 1 1 37.62$                      ‐$                          

39 SHCS10‐32x1.25 3 3 0.32$                        ‐$                          

40 MS21042‐3 JETNUT 10‐32 1 3 0.54$                        ‐$                          

41 AN960‐10L WASHER ‐ THIN ‐ 10‐32 1 6 0.15$                        ‐$                          

Total Section Cost ‐$                          

Page 18 5.1 FRONT/REAR BRAKING 

9 XB4.54.10 ROTOR 1 4 129.06$                    ‐$                          

11A XA6L611  CALIPER RH on F4 1 2 227.45$                    ‐$                          

11B XA6L612  CALIPER LH on F4 1 2 227.45$                    ‐$                          

12 0109.11.16.54 BRAKE PAD ‐ COMPOUND 11 1 4 185.60$                    ‐$                          

BRAKE PAD COMPOUNDS (SEE OPTIONS) 1 185.60$                    ‐$                          

36A SEE PAGE 24 FOR HYDRAULICS 1 ‐$                           ‐$                          

38 FHCSM6x16 1 4 0.25$                        ‐$                          

05454227 CLIP BRAKE PAD GUIDE (SEE OPTION) 1 2 5.08$                        ‐$                          

20490810 BRAKE PAD GUIDE PIN (SEE OPTIONS) 1 2 9.14$                        ‐$                          

Total Section Cost ‐$                          

Page 19 6.1 GEARBOX MOUNTING

7 CCF4‐05‐044 MOUNT DAMPER REAR 1 2 67.79$                      ‐$                          

12 CCF4‐07‐014 MOUNT SLAVE CYLINDER 1 1 129.42$                    ‐$                          

13 60‐1200 RELEASE BEARING 1 1 312.58$                    ‐$                          

17 CCF4‐12‐007  SWIRL POT  1 1 272.95$                    ‐$                          

48 MOR‐85282 OIL SWIRL POT/FUEL FILL CAP 1 1 32.18$                      ‐$                          

34 SHCSM7‐1x16 3 3 8.12$                        ‐$                          

35 SHCS1/4‐28x.75 3 3 0.30$                        ‐$                          

36 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 5 0.15$                        ‐$                          

37 MS21042‐4 NUT ‐ K ‐ 1/4‐28 1 4 0.51$                        ‐$                          

39 SHCSM8‐1.25x22 3 8 0.51$                        ‐$                          

40 AN960‐516L WASHER ‐ THIN ‐ 5/16 1 10 0.15$                        ‐$                          

43 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 8 0.15$                        ‐$                          

44 SHCSM6x1x15 3 4 0.20$                        ‐$                          

45 SHCSM10‐1.25x35 3 8 1.85$                        ‐$                          

46 AN960‐616L WASHER ‐ THINK ‐ 3/8 1 8 0.15$                        ‐$                          

50 SEE PAGE 24 FOR HYDRAULICS 1 ‐$                           ‐$                          

0206003 INPUT SHAFT SEAL 1 1 16.13$                      ‐$                          

Total Section Cost ‐$                          

Page 20 6.1 GEARBOX ASSEMBLY

CCF4‐07‐9001 GEARBOX KIT 1 9,442.76$                ‐$                          

SL7514W026102 TRANSMISSION F4 1 1 9,442.76$                ‐$                          

F90244193 OIL TANK SUCTION SCREEN 1 1 151.19$                    ‐$                          

1 CCF4‐07‐018 POST ROCKER GEARBOX 1 2 51.94$                      ‐$                          

2 CCF4‐07‐019_2 STUD POST ROCKER GEAROX  1 2 31.39$                      ‐$                          

32 36254000 JAM NUT ‐ Hex ‐ 5/16‐24 ‐ Zinc 1 2 0.51$                        ‐$                          

CCF4‐07‐029 REVERSE LOCKOUT PLUG 1 ‐$                           ‐$                          

3 CCF4‐07‐020_3 TOWING EYE  1 1 26.06$                      ‐$                          

7 CCF4‐05‐044 MOUNT DAMPER REAR   1 2 67.79$                      ‐$                          

CCF4‐05‐9009 INNER WISHBONE CLEVIS KIT 41.28$                      ‐$                          

9 CCF4‐08‐005 CLEVIS WISHBONE INNER REAR 1 8 33.12$                      ‐$                          

33 CCSS‐03‐009 BUSH CLEVIS SUSPENSION 1 16 8.16$                        ‐$                          

CCF4‐07‐021 TETHER MOUNT 1 2 92.67$                      ‐$                          

39 SHCSM8‐1.25x22 3 8 0.51$                        ‐$                          

40 AN960‐516L WASHER ‐ THIN ‐ 5/16 1 10 0.15$                        ‐$                          

41 SHCSM8‐1.25x22 3 16 0.51$                        ‐$                          

9999683 VENT PLUG / 6‐HOUSING 1 1 4.10$                        ‐$                          

204041 Ø 85 x 105 x 12 viton single lip seal / 3‐Differential 1 2 33.31$                      ‐$                          

Total Section Cost ‐$                          

Page 21 BELLHOUSING 

CCF4‐08‐9001 REAR INNER WISHBONE CLEVIS KIT 41.28$                      ‐$                          

9 CCF4‐08‐005 CLEVIS WISHBONE INNER REAR 1 8 33.12$                      ‐$                          

33 CCSS‐03‐009 BUSH CLEVIS SUSPENSION 1 16 8.15$                        ‐$                          

42 SHCSM8‐1.25x22 3 18 0.51$                        ‐$                          

CCF4‐08‐001MC_6 BELLHOUSING 1 1 2,210.46$                ‐$                          

169 CCF4‐15‐013 MOUNT FLOOR REAR 1 2 31.07$                      ‐$                          

190 BHCS1/4‐20x.50 3 4 0.51$                        ‐$                          

192 AN960‐516L WASHER ‐ THIN ‐ 5/16 1 16 0.15$                        ‐$                          

SECTION 5.0 BRAKES

SECTION 6.0 TRANSMISSION



193 AN960‐10L WASHER ‐ THIN ‐ 10‐32 1 4 0.15$                        ‐$                          

194 MS21042‐5 JETNUT 5/16‐24 1 1 1.02$                        ‐$                          

195 HPD SUPPLIED PART WATER O‐RING 1 1 ‐$                           ‐$                          

Total Section Cost ‐$                          

Page 22 AXLE

1 CCF4‐05‐067_3 AXLE REAR TRIPOD  1 1 467.47$                    ‐$                          

2 CCF4‐05‐068_2 HOUSING TRIPOD OUTER Rev.2 1 1 144.80$                    ‐$                          

CCF4‐05‐9013 DRIVESHAFT COMPLETE KIT 2,756.41$                ‐$                          

3 CCF4‐05‐081 PIN SNUBBER TRIPOD AXLE REAR FF 1 1 144.80$                    ‐$                          

4 CCF4‐05‐082 SNUBBER 2 TRIPOD AXLE REAR FF 1 1 9.72$                        ‐$                          

5 F0085939 DRIVE SHAFT BARE 1 1 492.32$                    ‐$                          

6 F1910705 CARRIER BOOT 1 1 68.26$                      ‐$                          

F1910702 PLATE CARRIER BOOT 1 1 59.99$                      ‐$                          

7 MS3H005 MACHINED TRIPOD 1 1 88.26$                      ‐$                          

8 0201106 O‐RING 86x3 1 1 2.32$                        ‐$                          

9 275 SNUBBER SPRING 1 1 2.15$                        ‐$                          

10 F9024459 CIRCLIP SB31 1 1 9.05$                        ‐$                          

11 F9024455 TRI‐POD G12200i 1 1 82.04$                      ‐$                          

12 9907022 CIRCLIP H26 1 1 3.61$                        ‐$                          

13 86‐1093‐D CV BOOT KIT 1 1 21.09$                      ‐$                          

14 CCF4‐05‐085A BOOT HOUSING TRIPOD 1 1 51.58$                      ‐$                          

15 5099168 INNER TRIPOD RUBBER BOOT 1 1 12.17$                      ‐$                          

16 9908031 RING 24x1.5/7‐AXLE 1 1 5.18$                        ‐$                          

17 F9043319 RING 32.4x1.9 1 1 17.28$                      ‐$                          

22 F90473001 COMPLETE DRIVEN TRIPOD/7‐AXLE 1 1 574.03$                    ‐$                          

21 F1910706 DRIVE SHAFT STOP 1 1 13.69$                      ‐$                          

19 SHCS5/16‐24x1.75 3 6 0.79$                        ‐$                          

AN960‐516L WASHER ‐ THIN ‐ 5/16 1 6 0.15$                        ‐$                          

18 SHCSM4‐.8x25 3 3 0.15$                        ‐$                          

20 FHCSM5‐.8x16 3 3 0.51$                        ‐$                          

Total Section Cost ‐$                          

Page 23 7.1 PEDAL BOX ASSEMBLY

3 72‐603‐TRD PEDAL ASSEMBLY TRD 1 1 465.62$                    ‐$                          

6 75‐750 REAR MASTER CYL .750 1 1 120.15$                    ‐$                          

7 74‐200 MASTER CYLINDER CAP 1 3 8.07$                        ‐$                          

8 75‐625 FRONT MASTER CYL .625 1 1 120.15$                    ‐$                          

9 75‐700 CLUTCH MASTER CYL .875 1 1 120.15$                    ‐$                          

10 74‐208 MASTER CYLINDER CAP CLAMP 1 3 2.17$                        ‐$                          

11 BJB‐03‐1‐75 SINGLE BANJO BOLT 1 1 7.99$                        ‐$                          

12 CCF4‐09‐004 BANJO BOLT REAR 1 1 27.50$                      ‐$                          

13 CCF4‐09‐010 DOULBE BANJO BOLT FRONT 1 1 31.58$                      ‐$                          

14 CCW‐03 COPPER CRUSH WASHER ‐3 1 7 0.93$                        ‐$                          

15 48565485 RESERVIOR HOSE 1 1 4.70$                        ‐$                          

16 5388K14 SIZE 04 CLAMP 1 6 1.09$                        ‐$                          

17 72‐792 DRIVE BY WIRE LINKAGE 1 1 164.07$                    ‐$                          

25 72‐576 RESERVOIR 1 1 129.28$                    ‐$                          

26 93776A451 NUT FLANGE  5/16‐24 1 1 0.86$                        ‐$                          

27 AN960‐08L WASHER ‐ THIN ‐ 8/32 1 2 0.15$                        ‐$                          

28 SHCS8‐32x.50 3 2 0.20$                        ‐$                          

29 SHCS1/4‐28x3.5 3 2 2.75$                        ‐$                          

30 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 4 0.15$                        ‐$                          

31 MS21042‐4 JETNUT 1/4‐28 1 2 0.51$                        ‐$                          

Total Section Cost ‐$                          

Page 24 8.1 HYDRAULIC LINES

1 CCF4‐B01 BRAKE LINE LF 1 1 128.18$                    ‐$                          

1.1 CCF4‐B02 BRAKE LINE RF 1 1 147.33$                    ‐$                          

2 CCSS‐C03 CLUTCH MASTER CYLINDER TO BULKHEAD 1 1 160.14$                    ‐$                          

2.1 CCF4‐C01 RELEASE BEARING TO BULKHEAD 1 1 67.26$                      ‐$                          

AN815‐03D MALE TO MALE UNION ‐3  1 1 7.89$                        ‐$                          

3 CCSS‐B05 REAR BRAKE MASTER CYLINDER TO TEE 1 1 163.18$                    ‐$                          

3.1 CCSS‐B03 BRAKE LINE LR 1 1 74.33$                      ‐$                          

3.2 CCSS‐B04 BRAKE LINE RR 1 1 85.76$                      ‐$                          

CCSS‐B06 REAR BRAKE PRESSURE SENSOR LINE (BMRS) 1 1 68.31$                      ‐$                          

CCSS‐B07 FRONT BRAKE PRESSURE SENSOR LINE (BMRS) 1 1 68.78$                      ‐$                          

6 CCF4‐C02 RELEASE BEARING BLEED 1 1 101.49$                    ‐$                          

AN824‐03D TEE FITTING 1 1 6.34$                        ‐$                          

Total Section Cost ‐$                          

Page 25 9.1 WATER COOLING SYSTEM

SECTION 7.0 PEDALS

SECTION 8.0 HYDRAULICS 

SECTION 9.0 COOLING 



CCF4‐11‐9001 RADIATOR KIT 1,021.13$                ‐$                          

685 CR‐CC‐N1302 RADIATOR UPPER 1 1 381.27$                    ‐$                          

697 CR‐CC‐N1303 RADIATOR LOWER 1 1 381.27$                    ‐$                          

668 E45.38 HOSE ‐ SILICONE ‐ 45 DEGREE (UNTRIMMED) 1 2 24.85$                      ‐$                          

669 E135.38 HOSE ‐ SILICONE ‐ 135 DEGREE (UNTRIMMED) 1 2 39.76$                      ‐$                          

505‐1224 HOSE CLAMPS SIZE 24 3 4 2.78$                        ‐$                          

5413K57 HOSE CLAMPS SIZE 28 3 2 5.38$                        ‐$                          

664 CCF4‐11‐023 WATER PIPE UPPER OUTLET 1 1 87.92$                      ‐$                          

665 CCF4‐11‐024 WATER PIPE LOWER INLET 1 1 36.21$                      ‐$                          

144 10230 CAP RADIATOR 16psi 1 3 13.97$                      ‐$                          

CCF4‐11‐9002 RADIATOR DUCT KIT  856.17$                    ‐$                          

611 CCF4‐15‐016_2 RADIATOR DUCT  1 1 803.39$                    ‐$                          

* CCF4‐15‐039_2 STONE GUARD LH 1 1 52.78$                      ‐$                          

612 CCF4‐12‐001_3 CATCH TANK  1 1 279.26$                    ‐$                          

VIB 2164 BREATHER FILTER 1 1 15.23$                      ‐$                          

667 CCF4‐11‐013 HEADER TANK 1 1 165.48$                    ‐$                          

670 CCSS‐043 ENGINE BLEED TO HEADER TANK 1 1 89.87$                      ‐$                          

671 CCF4‐008 HEADER TANK TO LOWER RAD TUBE 1 1 87.12$                      ‐$                          

672 536‐06BK OVERFLOW HOSE (SOLD PER FOOT) 1 1 6.09$                        ‐$                          

699 E90.45 HOSE ‐ SILICONE ‐ 90 DEGREE (UNTRIMMED) 1 1 27.80$                      ‐$                          

5413K57 HOSE CLAMPS SIZE 28 1 2 5.38$                        ‐$                          

AN815‐03D MALE TO MALE UNION ‐3 1 1 3.69$                        ‐$                          

CCF4‐015 Rad Bleed Kit (Inc Line CCF4‐015 and ‐3AN MMF Tee ) 1 1 144.96$                    ‐$                          

* CCF4‐11‐012_2 TAB MOUNT RADIATOR 1 1 ‐$                           ‐$                          

CPL824‐03D TEE ‐3 UNION MMF 1 2 17.45$                      ‐$                          

Total Section Cost ‐$                          

Page 25 9.2 ENGINE COOLING SYSTEM

CCF4‐12‐9001 OIL COOLER DUCT KIT 606.10$                    ‐$                          

1 CCF4‐12‐005  DUCT OIL COOLER 1 1 537.49$                    ‐$                          

*11 CCF4‐12‐013 MOUNT DUCT OIL COOLER 1 1 15.82$                      ‐$                          

*12 CCF4‐15‐040 STONE GUARD RIGHT HAND 1 1 52.78$                      ‐$                          

2 *HPD SUPPLIED PART* SETRAB SERIES 9 OIL COOLER 1 1 HPD

3 *HPD SUPPLIED PART* OIL FILTER 1 1 HPD

4 *HPD SUPPLIED PART* PUMP TO TRANSMISSION 1 1 HPD

5 *HPD SUPPLIED PART* PUMP TO COOLER 1 1 HPD

6 *HPD SUPPLIED PART* FILTER TO ENGINE 1 1 HPD

7 *HPD SUPPLIED PART* COOLER TO FILTER 1 1 HPD

8 *HPD SUPPLIED PART* OIL FEED TO PUMP 1 1 HPD

9 *HPD SUPPLIED PART* ENGINE SCAVENGE 1 1 1 HPD

10 *HPD SUPPLIED PART* ENGINE SCAVENGE 2 1 1 HPD

‐$                          

Page 26 10.1 HPD ENGINE

1 *HPD SUPPLIED PART* FRONT UPPER ENGINE MOUNT 1 1 HPD

47 AN960‐616L WASHER‐THIN‐3/8 1 21 0.15$                        ‐$                          

113 *HPD SUPPLIED PART* LH ENGINE BAR 1 1 HPD

116 *HPD SUPPLIED PART* RH ENGINE BAR 1 1 HPD

117 *HPD SUPPLIED PART* AIRBOX LOWER 1 1 HPD

118 *HPD SUPPLIED PART* AIRBOX TUBE 1 1 HPD

120 *HPD SUPPLIED PART* AIRBOX UPPER 1 1 HPD

123 SHCS3/8‐24x1.25 3 3 0.38$                        ‐$                          

124 AN960‐616L WASHER ‐ THIN ‐ 3/8 1 5 0.15$                        ‐$                          

125 SHCSM8x1.25x30 3 7 0.51$                        ‐$                          

126 SHCS7/16‐14x2.00 3 4 1.72$                        ‐$                          

127 AN960‐716L WASHER ‐ THIN ‐ 7/16 1 4 0.15$                        ‐$                          

128 SHCSM8x1.25x60 3 1 0.62$                        ‐$                          

129 SHCSM10x1.25x60 3 4 1.98$                        ‐$                          

132 CCF4‐06‐033 EXHAUST 1 1 801.58$                    ‐$                          

135 CCF4‐06‐036 MOUNT EXHAUST  1 1 66.62$                      ‐$                          

94135K32 EXHAUST SPRING 4in 1 1 7.75$                        ‐$                          

137 *HPD SUPPLIED PART* EXHAUST BOLT 1 2 HPD

CCSS‐06‐050 Air Box Catch 1 4 4.82$                        ‐$                          

1089T28 5/8 ALLI BALLS ENGINE MOUNT 1 2 HPD

139 AN960‐816L WASHER ‐ THIN ‐ 1/2 1 6 0.15$                        ‐$                          

140 SHCS1/2‐13x3.25 3 1 2.54$                        ‐$                          

143 37187000 NUT ‐ NYLOCK ‐ 1/2‐13 ‐ GRADE 8 ‐ YZ 1 2 0.63$                        ‐$                          

146 *HPD SUPPLIED PART* EXHAUST NUT 1 2 HPD

147 *HPD SUPPLIED PART* MOUNTING CHASSIS SUMP FRONT LH 1 1 HPD

148 *HPD SUPPLIED PART* MOUNTING CHASSIS SUMP FRONT RH 1 1 HPD

191 *HPD SUPPLIED PART* SPHERICAL HOLLOW BALL 1 2 HPD

Total Section Cost ‐$                          

SECTION 10.0 ENGINE



Page 27, 28 11.1 ENGINE MOUNTING ASSEMBLY

47 AN960‐616L WASHER ‐ THIN ‐ 3/8 1 21 0.15$                        ‐$                          

117 *HPD SUPPLIED PART* AIRBOX 1 1 HPD

118 *HPD SUPPLIED PART* AIRBOX 1 1 HPD

120 *HPD SUPPLIED PART* AIRBOX 1 1 HPD

122 *HPD SUPPLIED PART* AIR FILTER 1 1 HPD

123 SHCS3/8‐24x1.25 3 3 0.38$                        ‐$                          

124 AN960‐516L WASHER ‐ THIN ‐ 5/16 1 15 0.15$                        ‐$                          

138 SHCS1/2‐13x2.25 3 2 2.13$                        ‐$                          

139 33817000 WASHER ‐ 1/2 ‐ HEAVY DUTY 1 6 0.29$                        ‐$                          

141 SHCSM10x1.25x40 3 1 1.22$                        ‐$                          

142 SHCS1/2‐13x4.00 3 1 2.54$                        ‐$                          

143 37187000 NUT NYLOCK 1/2‐13 1 2 0.63$                        ‐$                          

188 *HPD SUPPLIED PART* HPD F4 ENGINE DOWEL ‐ HOLLOW 1 1 HPD

189 *HPD SUPPLIED PART* HPD F4 ENGINE DOWEL ‐ SOLID 1 1 HPD

*HPD SUPPLIED PART* Airbox Bobbins 1 HPD

*HPD SUPPLIED PART* Airbox Oring 1 HPD

*HPD SUPPLIED PART* Clutch Kit and Flywheel  1 HPD

‐$                          

Page 29 11.2 FUEL TANK ASSEMBLY 

1 CCF4‐10‐001 FUEL CELL 1 1 3,334.45$                ‐$                          

4 CCF4‐10‐004_2 HATCH PLATE CLOSE OUT FUEL CELL 1 1 73.50$                      ‐$                          

5 CCF4‐10‐007_2 COLLECTOR LID 1 1 37.95$                      ‐$                          

6 WK69/2 FUEL FILTER REGULATOR 1 1 68.30$                      ‐$                          

7 255_ HP FUEL PUMP 1 1 100.93$                    ‐$                          

8 TF386 GASKET HATCH PLATE  1 1 64.08$                      ‐$                          

9 TF162 WASHER, NYLON PLASTIC #6 1 30 0.51$                        ‐$                          

10 HCS1/4‐28x.75 3 30 0.20$                        ‐$                          

11 TF148 FILLER GASKET 1 1 12.99$                      ‐$                          

12 CCF4‐10‐002_2 HATCH PLATE  1 1 67.29$                      ‐$                          

14 AN960‐10L WASHER ‐ THIN ‐ 10‐32 1 14 0.15$                        ‐$                          

15 SHCS10‐32x.5 3 2 0.21$                        ‐$                          

16 MS21042‐3 JETNUT 10‐32 1 4 0.54$                        ‐$                          

17 CCF4‐10‐006_2 FILLER NECK  1 1 340.84$                    ‐$                          

19 MOR‐85282‐A.1 OIL SWIRL POT/FUEL FILL CAP 1 1 30.45$                      ‐$                          

20 CCF4‐10‐011 FUEL REGULATOR OUTLET LINE 1 1 31.66$                      ‐$                          

21 CCSS‐10‐015 BUSHING PLATE HATCH 1 4 6.60$                        ‐$                          

22 CCF4‐10‐012 FUEL PUMP TO REGULATOR/FILTER LINE 1 1 14.33$                      ‐$                          

CCF4‐001 FUEL TANK  TO QD.. 1 1 90.17$                      ‐$                          

SPT08‐3655 STAUBLI FEMALE COUPLING 1 1 257.30$                    ‐$                          

125‐135B FILTER SOCK 1 15.52$                      ‐$                          

Total Section Cost ‐$                          

Page 30 12.1 BATTERY

4 CCF4‐13‐001 BATTERY TRAY 1 1 291.84$                    ‐$                          

5 CCF4‐13‐002 BATTERY TRAY CAP 1 1 40.59$                      ‐$                          

12 PC535 BATTERY  1 1 227.26$                    ‐$                          

36 MS21042‐3 JETNUT 10‐32 1 4 0.54$                        ‐$                          

37 AN960‐10L WASHER ‐ THIN ‐ 10‐32 1 16 0.15$                        ‐$                          

42 SHCS10‐32x.5 3 2 0.21$                        ‐$                          

51 CCF4‐13‐009 BATTERY TRAY FOAM 1 1 13.47$                      ‐$                          

52 CCF4‐13‐010 BATTERY TOP FOAM 1 1 11.30$                      ‐$                          

Total Section Cost ‐$                          

Page 31 12.2 POWER CIRCUIT

1 CCF4‐13‐108 MASTER RELAY TO BATTERY POSITIVE RED 1 63.53$                      ‐$                          

2 CCF4‐13‐109 MASTER RELAY TO STARTER  GREEN 1 76.42$                      ‐$                          

3 CCF4‐13‐107 BATTERY NEGATIVE TO CHASSIS GROUND PINK 1 70.63$                      ‐$                          

4 CCF4‐13‐116 CHASSIS GROUND TO ENGINE GROUND CYAN 1 70.16$                      ‐$                          

CCF4‐13‐004 PLATE LOOM CONNECTORS 1 1 50.87$                      ‐$                          

5 CCF4‐13‐204 MASTER RELAY OT SHOW 1 87.49$                      ‐$                          

*6 439 PM3 POWER CONTROL MODULE 1 1 1,397.84$                ‐$                          

08‐12‐4007 A ECU MOUNT GROUND STUD 1 1 ‐$                          

Total Section Cost ‐$                          

Page 32 12.3 ELECTRICAL LOOM

1 CCF4‐13‐100 H CHASSIS HARNESS CYAN 1 3,154.57$                ‐$                          

2 CCF4‐13‐318 FIRE BOTTLE TO MASTER RELAY HARNESS ORANGE 1 118.21$                    ‐$                          

3 CCF4‐13‐113 FUEL PUMP HARNESS MAGENT 1 94.14$                      ‐$                          

4 CCF4‐13‐110 B GEARBOX HARNESS PINK 1 578.33$                    ‐$                          

5 08‐12‐038 B RAIN LIGHT BLUE 1 222.29$                    ‐$                          

RAIN LIGHT HARNESS  (SEE OPTIONS PAGE) 1 ‐$                          

SECTION 11.0 ENGINE ACCESSORIES

SECTION 12. ELECTRONICS



CCF4‐13‐113 EXTENSION ‐ RAIN LIGHT ‐ F3 F4 1 94.14$                      ‐$                          

6 CCF4‐13‐115 KILL SWITCH HARNESS RED 1 102.49$                    ‐$                          

7 CCF4‐13‐310 IN TANK FUEL PUMP HARNESS YELLOW 1 73.84$                      ‐$                          

8 CCF4‐13‐114 BRAKE PRESSURE HARNESS BLUE 1 203.54$                    ‐$                          

9 518 WHEEL SPEED HARNESS LH GREEN 1 210.59$                    ‐$                          

Total Section Cost ‐$                          

Page 33 12.4 SENSORS

1 3100T30CPS088000 PRESSURE SENSOR 0‐3000psi (F & R BRAKE PRS) 1 1 205.53$                    ‐$                          

2 CCF4‐13‐301 THROTTLE PEDAL POSITION SENSOR 1 1 373.27$                    ‐$                          

3 CCF4‐13‐314 BEACON RECEIVER 1 1 181.20$                    ‐$                          

4 CCF4‐13‐104 COCKPIT SWITCH PANEL HARNESS 1 1 493.00$                    ‐$                          

5 CCF4‐13‐219 ADR STATUS LIGHT 1 1 26.31$                      ‐$                          

6 2TL1‐3 KILL SWITCH 1 1 27.93$                      ‐$                          

7 F0089047 GEAR POISITON SENSOR 1 1 238.83$                    ‐$                          

8 3100T200PG088000 PRESSURE SENSOR 0‐200psi  1 1 216.22$                    ‐$                          

CCF4‐13‐316 STEERING ANGLE SENSOR 1 1 223.30$                    ‐$                          

MC336 STEERING SENSOR PULLEY (SEE OPTIONS PAGE) 1 1 18.10$                      ‐$                          

MC345 STEERING SENSOR GEAR & PULLY (SEE OPTIONS PAGE) 1 1 67.23$                      ‐$                          

Total Section Cost ‐$                          

Page 34 13.1 FRONT WING & NOSEBOX

CCF4‐01‐9003 NOSEBOX KIT 1,915.08$                ‐$                          

7 CCF4‐01‐004 NOSEBOX  1 1 1,840.30$                ‐$                          

10 CCF4‐01‐005 CONE NOSEBOX 1 1 200.80$                    ‐$                          

11 CCF4‐01‐234 SHEAR PLATE NOSEBOX  1 2 21.49$                      ‐$                          

12 CCF4‐01‐063 MOUNT SHOCK COVER NOSEBOX 1 1 31.48$                      ‐$                          

14 SHCS3/8‐24x1.75 3 2 0.92$                        ‐$                          

15 BHCS10‐32x1.5 3 2 1.02$                        ‐$                          

16 FHCS7/16‐20x1.5 3 4 2.14$                        ‐$                          

17 AN960‐716L WASHER ‐ THIN ‐ 7/16 1 6 0.15$                        ‐$                          

18 MS21042‐7 JETNUT 7/16 ‐20 1 2 5.38$                        ‐$                          

19 AN960‐10L WASHER ‐ THIN ‐ 10‐32 1 6 0.15$                        ‐$                          

20 AN960‐10 WASHER ‐ THICK ‐ 10‐32 1 2 0.15$                        ‐$                          

21 MS21042‐3 JETNUT 10‐32 1 2 0.54$                        ‐$                          

22 CCF4‐01‐008_2 MOUNT WING NOSEBOX Rev.2 1 2 32.64$                      ‐$                          

FHCS1/4‐20x1 3 4 0.42$                        ‐$                          

‐$                          

CCF4‐16‐9001  FRONT WING KIT 919.96$                    ‐$                          

23 CCF4‐16‐007 MOUNT WING FRONT 1 2 38.65$                      ‐$                          

24 CCF4‐16‐010 MOUNT WING FRONT 1 DEGREE (SEE OPTIONS) 1 2 29.18$                      ‐$                          

25 SHCSFT1/4‐20x3.5 FULL THREADED 1 4 1.78$                        ‐$                          

26 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 10 0.15$                        ‐$                          

27 BARREL NUT 1 4 1.31$                        ‐$                          

28 BHCSM6‐1x20 3 6 0.25$                        ‐$                          

32 CCF4‐16‐008 ENDPLATES FRONT WING 1 2 89.61$                      ‐$                          

33 CCF4‐16‐002 MAINPLANE WING FRONT 1 1 598.97$                    ‐$                          

29 CCF4‐16‐025 GURNEY FRONT .30 (SEE OPTIONS PAGE) 1 2 27.27$                      ‐$                          

30 BHCS8‐32x.375 3 4 0.21$                        ‐$                          

31 MS21042‐08 JETNUT  8‐32 1 4 0.42$                        ‐$                          

Total Section Cost ‐$                          

Page 35 13.2 REAR WING & ATTENUATOR

CCF4‐16‐9002  REAR WING KIT  1,110.24$                ‐$                          

1 CCF4‐16‐013 MOUNT WING REAR LOWER 1 2 31.39$                      ‐$                          

2 CCF4‐16‐020_2 ENDPLATE REAR WING 1 2 54.18$                      ‐$                          

3 CCF4‐16‐004 WING LOWER REAR 1 1 586.47$                    ‐$                          

4 CCF4‐16‐021 PLATE SPACER WING MOUNT REAR UPPER 1 2 16.45$                      ‐$                          

5 CCF4‐16‐003 WING UPPER REAR 1 1 395.84$                    ‐$                          

6 BHCSM6‐1.00x20 3 6 0.25$                        ‐$                          

7 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 15 0.15$                        ‐$                          

8 BHCS10‐32x.5 3 4 0.26$                        ‐$                          

9 AN960‐10L WASHER ‐ THIN ‐ 10‐32 1 5 0.15$                        ‐$                          

10 MS21042‐3 JETNUT 10‐32 1 2 0.54$                        ‐$                          

11 SHCSM6‐1x30 3 4 0.30$                        ‐$                          

12 SHCS1/4‐28x1.25 3 4 0.17$                        ‐$                          

13 MS21042‐4 JETNUT 1/4‐28 1 4 0.51$                        ‐$                          

14 CCF4‐16‐018 MOUNT REAR WING 2018 1 2 28.60$                      ‐$                          

19 CCF4‐13‐003_3 MOUNT RAIN LIGHT  1 1 32.67$                      ‐$                          

CCF4‐13‐119 NUMBER PLATE F4 1 1 22.33$                      ‐$                          

21 CCF4‐16‐015_2 PLATE SPACER WING MOUNT  1 2 17.13$                      ‐$                          

22 AN960‐516L WASHER ‐ THIN ‐ 5/16 1 4 0.15$                        ‐$                          

23 SHCSM8‐1.25x45 3 4 0.51$                        ‐$                          

SECTION 13.0 AERODYNAMICS



24 RSWHM8 M8 SCHNORR WASHER 1 4 0.51$                        ‐$                          

25 CCF4‐07‐103 ATTENUATOR REAR 2018 1 1 2,519.96$                ‐$                          

WASHER LOWER WING ENDPLATE (SEE OPTIONS) 1 2 ‐$                          

Total Section Cost ‐$                          

Page 36 14.1 ENGINE COVER

CCF4‐15‐9004 ENGINE COVER KIT 535.18$                    ‐$                          

2 CCF4‐15‐007_2 ENGINE COVER 1 1 507.95$                    ‐$                          

3 201‐5000 PROTEX LATCH 1 2 24.78$                      ‐$                          

4 01‐5000 PROTEX CLIP 1 2 2.46$                        ‐$                          

5 BHCS8‐32x.5 3 10 0.10$                        ‐$                          

6 AN960‐08L WASHER ‐ THIN ‐ 8‐32 1 20 0.15$                        ‐$                          

7 MS21042‐08 JETNUT   8‐32 1 10 0.42$                        ‐$                          

CCF4‐15‐025 COVER ROLL HOOP 1 1 479.27$                    ‐$                          

Total Section Cost ‐$                          

Page 37 14.2 DAMPER COVER & SIDEPODS

CCF4‐15‐9005 L/H FRONT SIDEPOD KIT 395.74$                    ‐$                          

1 CCF4‐15‐003_2 FRONT SIDEPOD LH 1 1 370.96$                    ‐$                          

10 201‐5000 PROTEX LATCH 1 2 24.78$                      ‐$                          

12 BHCS8‐32x.5 3 6 0.10$                        ‐$                          

14 MS21042‐08 JETNUT   8‐32 1 6 0.42$                        ‐$                          

13 AN960‐08L WASHER ‐ THIN ‐ 8‐32 1 6 0.15$                        ‐$                          

CCF4‐15‐9006 R/H FRONT SIDEPOD KIT 395.74$                    ‐$                          

2 CCF4‐15‐004_2 FRONT SIDEPOD RH 1 1 370.96$                    ‐$                          

10 201‐5000 PROTEX LATCH 1 2 24.78$                      ‐$                          

12 BHCS8‐32x.5 3 6 0.10$                        ‐$                          

14 MS21042‐08 JETNUT   8‐32 1 6 0.42$                        ‐$                          

13 AN960‐08L WASHER ‐ THIN ‐ 8‐32 1 6 0.15$                        ‐$                          

CCF4‐15‐9007 L/H REAR SIDEPOD KIT 520.98$                    ‐$                          

3 CCF4‐15‐005 REAR SIDEPOD LH 1 1 520.98$                    ‐$                          

11 01‐5000 PROTEX CLIP 1 2 2.46$                        ‐$                          

12 BHCS8‐32x.5 3 6 0.10$                        ‐$                          

14 MS21042‐08 JETNUT   8‐32 1 6 0.42$                        ‐$                          

13 AN960‐08L WASHER ‐ THIN ‐ 8‐32 1 6 0.15$                        ‐$                          

10 201‐5000 PROTEX LATCH 1 1 24.78$                      ‐$                          

CCF4‐15‐9008 REAR SIDEPOD LH 520.98$                    ‐$                          

4 CCF4‐15‐006 REAR SIDEPOD LH 1 1 520.98$                    ‐$                          

11 01‐5000 PROTEX CLIP 1 2 2.46$                        ‐$                          

12 BHCS8‐32x.5 3 6 0.10$                        ‐$                          

14 MS21042‐08 JETNUT   8‐32 1 6 0.42$                        ‐$                          

13 AN960‐08L WASHER ‐ THIN ‐ 8‐32 1 6 0.15$                        ‐$                          

10 201‐5000 PROTEX LATCH 1 1 24.78$                      ‐$                          

4 CCF4‐15‐001_3 DAMPER COVER 1 1 971.19$                    ‐$                          

5 QL‐25‐S QL BUTTON 1 1 38.67$                      ‐$                          

6 QL‐25‐08 QL STUD 1 1 15.98$                      ‐$                          

10 201‐5000 PROTEX LATCH 1 6 24.78$                      ‐$                          

17 01‐5000 PROTEX CLIP 1 6 2.46$                        ‐$                          

18 BHCS8‐32x.5 3 13 0.10$                        ‐$                          

19 MS21042‐08 JETNUT   8‐32 1 13 0.42$                        ‐$                          

20 AN960‐08L WASHER ‐ THIN ‐ 8‐32 1 26 0.15$                        ‐$                          

21 36402000 NUT ‐ HEX ‐ 1/4‐20 FIN ‐ GRADE 8 ‐ YZ 1 1 0.67$                        ‐$                          

23 QL‐25‐AS QL SPRING AND WASHER 1 1 4.06$                        ‐$                          

Total Section Cost ‐$                          

Page 38 14.3 FLOORS 

1 CCF4‐15‐011A FLOOR FIA REFERENCE SKID 1 1 432.25$                    ‐$                          

3 CCF4‐15‐021_2 FLOOR FRONT  1 1 707.26$                    ‐$                          

5 CCF4‐15‐023 FLOOR REAR 1 1 466.39$                    ‐$                          

12 FHCS1/4‐20x1.25 3 6 0.42$                        ‐$                          

13 FHCS1/4‐28x1 3 6 0.43$                        ‐$                          

14 FHCS1/4‐20x2.25 3 8 0.56$                        ‐$                          

15 37183000 NUT ‐ NYLOCK ‐ 1/4‐20 ‐ Grade 8 ‐ YZ 1 10 0.21$                        ‐$                          

16 33857000 WASHER 1/4 HEAVY DUTY  1 10 0.10$                        ‐$                          

17 CCF4‐15‐031 STRAP FLOOR BRACE 1 2 31.45$                      ‐$                          

18 FHCS10‐32x.75 3 14 0.20$                        ‐$                          

19 AN960‐10L WASHER ‐ THIN ‐ 10‐32 1 15 0.15$                        ‐$                          

20 MS21042‐3 JETNUT 10‐32 1 15 0.54$                        ‐$                          

CCF4‐15‐046 PROTECTOR FLOOR LEADING EDGE (SEE OPTIONS PAG 1 29.62$                      ‐$                          

FLOOR CABLE STAYS see OPTIONS PAGE ‐$                          

Total Section Cost ‐$                          

Page 39 DAMPER

SECTION 14.0 BODYWORK

SECTION 15.0 DAMPERS



42 2100‐29T UNIBALL BEARING 1 2 25.88$                      ‐$                          

43 1900‐55 CIRCLIP  1 4 1.08$                        ‐$                          

60 600‐189 DAMPER FRONT AND REAR 1 1 866.12$                    ‐$                          

63 HCS1/4‐28x1.5 3 1 0.35$                        ‐$                          

64 MS21042‐4 JETNUT 1/4‐28 1 2 0.51$                        ‐$                          

65 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 4 0.15$                        ‐$                          

66 CCF4‐03‐075 INSERT DAMPER 1 4 6.48$                        ‐$                          

67 NAS1304‐14 1 1 4.95$                        ‐$                          

18I‐0600‐HT SPRING 5" x 36mm ‐ 600 lb (STANDARD FRONT) 1 2 123.59$                    ‐$                          

18I‐0700‐HT SPRING 5" x 36mm ‐ 700 lb (STANDARD REAR) 1 2 123.59$                    ‐$                          

SPRING (SEE OPTIONS PAGE) ‐$                          

CLAMP RESERVIOR DAMPER (SEE OPTIONS PAGE) 0 ‐$                          

Total Section Cost ‐$                          

Page 40 16.1 SHIFTING COMMAND SYSTEM

36 AN960‐416L WASHER ‐ THIN ‐ 1/4 1 5 0.15$                        ‐$                          

53 CCF4‐07‐028 ASSEMBLY MANIFOLD ASSEMBLY 1 1 827.43$                    ‐$                          

* 3100T200PG088000 PRESSURE SENSOR 0‐200psi 1 1 216.22$                    ‐$                          

54 MS21042‐4 JETNUT 1/4‐28 1 1 0.51$                        ‐$                          

56 AN960‐516L WASHER ‐ THIN ‐ 5/16 1 2 0.15$                        ‐$                          

5 SHCS5/16‐24x1.25 3 1 0.76$                        ‐$                          

59 CCF4‐07‐011_2 SADEV ACTUATOR MOUNT  1 1 103.71$                    ‐$                          

72 CCPS‐338 SHIFT ACTUATOR  1 1 366.36$                    ‐$                          

82 SHCS1/4‐28x1 3 1 0.51$                        ‐$                          

83 MS21042‐4 JETNUT 1/4‐28 1 1 0.51$                        ‐$                          

85 SHCSM6‐1.0x12 3 3 0.25$                        ‐$                          

CCF4‐13‐9001 COMPRESSOR SHIFT KIT 285.69$                    ‐$                          

86 275C AIR COMPRESSOR 1 1 282.88$                    ‐$                          

108 2405‐4‐4 ADAPTOR NPT ‐4 1 1 2.81$                        ‐$                          

109 92‐621 COMPRESSOR INLET FILTER 1 1 ‐$                           ‐$                          

88 CCF4‐07‐013_2 ACCUMULATOR  1 1 242.03$                    ‐$                          

SHCS5/16‐24x2.5 ACCUMULATOR BOLT 3 1 1.09$                        ‐$                          

100 CCF4‐005 DOWNSHIFT VALVE TO ACTUATOR LINE 1 1 101.70$                    ‐$                          

101 CCF4‐007 AIRPUMP TO ACCUMULATOR 1 1 101.50$                    ‐$                          

102 CCF4‐006 ACCUMULATOR TO VALVE MANIFOLD 1 1 104.61$                    ‐$                          

103 CCF4‐004 UPSHIFT VALVE TO ACTUATOR 1 1 104.03$                    ‐$                          

104 MS21042‐5 JETNUT 5/16‐24 1 1 1.02$                        ‐$                          

105 RAM 4T ROD END 1/4 INCH 1 1 34.01$                      ‐$                          

106 AN316‐4 JAM NUT ‐ 1/4‐28 1 1 0.79$                        ‐$                          

107 AN816‐04DBK ‐4 AN ADAPTOR 1 2 2.63$                        ‐$                          

Total Section Cost ‐$                          

Page 41 17.1 COCKPIT ACCESSORIES

CCF4‐02‐9002 HEAD COLLAR KIT 1,849.14$                ‐$                          

240 CCF4‐02‐001_2 HEADCOLLAR 1 1 1,821.38$                ‐$                          

241 MS26S22‐5B HEAD COLLAR PIN 1 2 27.76$                      ‐$                          

CCF4‐02‐9001 SEAT KIT  969.28$                    ‐$                          

221 CCF4‐02‐002 SEAT 1 1 716.35$                    ‐$                          

239 CCF4‐02‐007 LIFT LOOP SEAT YELLOW 1 4 25.94$                      ‐$                          

CCF4‐02‐008 LIFT LOOP SEAT RED 1 1 25.94$                      ‐$                          

CCF4‐02‐009 LIFT LOOP SEAT BLUE 1 1 25.94$                      ‐$                          

CCF4‐02‐005 PLATE MOUNT LIFT BELT 1 6 5.08$                        ‐$                          

CCF4‐02‐004 MOUNT HEAD BOARD 1 1 195.98$                    ‐$                          

CCSS‐14‐002 STRAP MOUNT SEAT BELT LAP 1 4 30.62$                      ‐$                          

CCSS‐14‐003 STRAP MOUNT SEAT BELT SHOULDER 1 2 9.77$                        ‐$                          

SHCS1/4‐28x1.5 3 4 0.19$                        ‐$                          

AN960‐416 WASHER ‐ THICK ‐ 1/4'' 1 8 0.15$                        ‐$                          

SHCS5/16‐24x1.75 3 4 0.79$                        ‐$                          

AN960‐516 WASHER ‐ THICK ‐ 5/16'' 1 8 0.15$                        ‐$                          

MS21042‐5 JETNUT 5/16‐24 1 4 1.02$                        ‐$                          

CFCI0318 SEATBELTS 1 1 501.61$                    ‐$                          

CCF4‐15‐045 WINDSREEN (SEE OPTIONS) 1 1 32.12$                      ‐$                          

RCH‐FL15‐1 RADIO CAR HARNESS (SEE OPTIONS) 1 1 282.02$                    ‐$                          

Total Section Cost ‐$                          

Page 42 17.2 FIRE SUPRESSION SYSTEM

1 MS21042‐5 JETNUT 5/16‐24 1 2 1.02$                        ‐$                          

2 CCF4‐14‐001 MOUNT FIREBOTTLE 1 2 12.88$                      ‐$                          

3 FHCS1/4‐28x.375 3 2 0.43$                        ‐$                          

4 AN960‐10L WASHER ‐ THIN ‐ 10‐32 1 2 0.15$                        ‐$                          

5 SHCS10‐32x1.5 3 2 0.37$                        ‐$                          

6 AN960‐516L WASHER ‐ THIN ‐ 5/16 1 2 0.15$                        ‐$                          

SECTION 16.0 AUXILIARY EQUIPMENT

SECTION 17.0 COCKPIT



7 SHCS5/16‐24x1.5 3 2 0.29$                        ‐$                          

‐$                          

CCF4‐13‐9002 KILL SWITCH KIT 190.11$                    ‐$                          

282 CCF4‐14‐006 KILL SWITCH MOUNT 1 1 47.02$                      ‐$                          

2TL1‐3 KILL SWITCH F4 1 1 27.93$                      ‐$                          

CCF4‐14‐004 PULL RING KILL SWITCH 1 1 13.63$                      ‐$                          

CCF4‐13‐115 KILL SWITCH HARNESS 1 1 102.49$                    ‐$                          

WIRE STOP WIRE STOP 1.5MM 1 1 1.52$                        ‐$                          

283 MFE 75AB FIRE BOTTLE (BOTTLE ONLY) 1 1 517.50$                    ‐$                          

MFE 75A FIRE BOTTLE KIT 1 1 752.24$                    ‐$                          

284 SP‐015 TEE 6MM 1 2 7.36$                        ‐$                          

286 SP‐030 NOZZLE 6 MM 1 3 34.13$                      ‐$                          

287 SP 007H POWER PACK 1 1 144.41$                    ‐$                          

9 VOLT BATTERY 3 ‐$                           ‐$                          

288 SP‐016 FIRE SUPPRESSION LINES 6 MM (PER FOOT) 1 1 5.18$                        ‐$                          

02‐FPAP‐126 BOTTLE STRAPS 1 2 18.03$                      ‐$                          

Total Section Cost ‐$                          

Page 43 FRONT AND REAR WHEEL

1 CCF4‐17‐002_5 WHEEL REAR F4 13x10.8 1 2 326.70$                    ‐$                          

2 CCF4‐17‐001_4 WHEEL FRONT F4 13x9 1 2 326.70$                    ‐$                          

Total Section Cost ‐$                          

Page 44 WHEEL MOUNTING

CCF4‐03‐046‐040 0.040 FRONT CAMBER SHIM 1 4.62$                        ‐$                          

CCF4‐03‐046‐065 0.065 FRONT CAMBER SHIM 1 4.62$                        ‐$                          

CCF4‐03‐046‐080 0.080 FRONT CAMBER SHIM 1 4.62$                        ‐$                          

CCF4‐03‐046‐125 0.125 FRONT CAMBER SHIM 1 5.48$                        ‐$                          

CCF4‐05‐062‐040 0.040 REAR CAMBER SHIM 1 10.31$                      ‐$                          

CCF4‐05‐062‐060 0.060 REAR CAMBER SHIM 1 10.31$                      ‐$                          

CCF4‐05‐062‐080 0.080 REAR CAMBER SHIM 1 10.31$                      ‐$                          

CCF4‐05‐062‐125 0.125 REAR CAMBER SHIM 1 10.31$                      ‐$                          

BRAKING

0109.11.16.54 BRAKE PAD ‐ COMPOUND 11 1 185.60$                    ‐$                          

0109.13.16.54 BRAKE PAD ‐ COMPOUND 13 1 185.60$                    ‐$                          

05454227 CLIP BRAKE PAD GUIDE 1 5.08$                        ‐$                          

20490810 PIN BRAKE PAD GUIDE  1 9.14$                        ‐$                          

ELECTRONICS

CCF4‐13‐118 EXTENSION RAIN LIGHT HARNESS  1 58.36$                      ‐$                          

SUSPENSION

18I‐0500‐HT SPRING 5" x 36mm ‐ 500 lb 1 123.59$                    ‐$                          

18I‐0550‐HT SPRING 5" x 36mm ‐ 550 lb 1 123.59$                    ‐$                          

18I‐0600‐HT SPRING 5" x 36mm ‐ 600 lb 1 123.59$                    ‐$                          

18I‐0700‐HT SPRING 5" x 36mm ‐ 700 lb 1 123.59$                    ‐$                          

18I‐0800‐HT SPRING 5" x 36mm ‐ 800 lb 1 123.59$                    ‐$                          

18I‐0900‐HT SPRING 5" x 36mm ‐ 900 lb 1 123.59$                    ‐$                          

JRI137170453‐A CLAMP RESERVIOR DAMPER 1 80.60$                      ‐$                          

Aerodynamics

CCF4‐16‐025 GURNEY FRONT .30  1 27.27$                      ‐$                          

CCF4‐16‐026 GURNEY FRONT .40  1 27.27$                      ‐$                          

CCF4‐16‐010 MOUNT WING FRONT 1 DEGREE 1 29.18$                      ‐$                          

CCF4‐16‐011 MOUNT WING FRONT 3 DEGREE 1 28.43$                      ‐$                          

CCF4‐16‐012 MOUNT WING FRONT 5 DEGREE 1 28.43$                      ‐$                          

CCF4‐03‐084 SHROUD WISHBONE LEG 1 61.52$                      ‐$                          

CCF4‐16‐027 WASHER REAR LOWER WING ENDPLATE  1 24.72$                      ‐$                          

COCKPIT

CCF4‐15‐045 WINDSREEN  1 32.12$                      ‐$                          

RCH‐FL15‐1 RADIO CAR HARNESS  1 282.02$                    ‐$                          

GP3 RFC F4 MIRROR FLAT RH F4 1 133.40$                    ‐$                          

GP3 LFC F4 MiRROR FLAT LH F4 1 133.40$                    ‐$                          

GP3‐BCR‐HO MIRROR CONVEX RH 1 133.40$                    ‐$                          

GP3‐BCL‐HO MIRROR CONVEX LH 1 133.40$                    ‐$                          

FLOORS

CCF4‐15‐046 PROTECTOR FLOOR LEADING EDGE  29.62$                      ‐$                          

CCF4‐15‐9002 FLOOR CABLE STAY RH KIT 157.33$                    ‐$                          

CCF4‐15‐050 FLOOR STAY BRACKET 1 1 ‐$                           ‐$                          

CCF4‐15‐053 TAB FLOOR 1 1 5.08$                        ‐$                          

CCF4‐15‐055 WIRE CRIMPED RH 1 1 ‐$                           ‐$                          

JNM5x.8 M5 JAM NUT RH 1 1 0.25$                        ‐$                          

HNLHM5x.8  M5 HEX JAM NUT LH 1 1 0.51$                        ‐$                          

R3387.R051 M5 CLEVIS RH  1 1 4.06$                        ‐$                          

SECTION 18.0 WHEELS

SECTION 19.0 OPTIONS



R3387.L051 M5 CLEVIS LH 1 1 5.08$                        ‐$                          

FWM8 8mm WASHER 1 1 0.25$                        ‐$                          

87920104 WASHER ‐ FENDER ‐ #10 SCREW SIZE ‐ 3/16" 1 1 0.20$                        ‐$                          

CCF4‐15‐9003 FLOOR CABLE STAY LH KIT 157.33$                    ‐$                          

CCF4‐15‐050 FLOOR STAY BRACKET 1 1 ‐$                           ‐$                          

CCF4‐15‐053 TAB FLOOR 1 1 5.08$                        ‐$                          

CCF4‐15‐056 WIRE CRIMPED LH 1 1 ‐$                           ‐$                          

JNM5x.8 M5 JAM NUT RH 1 1 0.25$                        ‐$                          

HNLHM5x.8  M5 HEX JAM NUT LH 1 1 0.51$                        ‐$                          

R3387.R051 M5 CLEVIS RH  1 1 4.06$                        ‐$                          

R3387.L051 M5 CLEVIS LH 1 1 5.08$                        ‐$                          

FWm8 8mm WASHER 1 1 0.25$                        ‐$                          

87920104 WASHER ‐ FENDER ‐ #10 SCREW SIZE ‐ 3/16" 1 1 0.20$                        ‐$                          

AQ‐001‐1 FUNNEL 1 1 ‐$                          

Total Section Cost ‐$                          

 Total ‐$                          

Pricing is subject to change and will be confirmed with order. Prices are subject to "At Track" surcharges.                             

F4 Parts Pricing 2021   v.2


